RIEEIRS: 353920-1 H &:
FRRS S461VHY-T BEFRS . (HIHEBRE)
HEBM - FTFHFHESE iE

F= = FHaMm RN A WE
Part No Material Code Description in Chinese Description In English qty
1 20340060000 BELL BE (HiAR) foam pipe 1
2 70540083000 ERVENIRF stop lever 1
3 70550073000 ERBEERTF Self-propelled Lever 1
4 70500550130 E48 FHRF CGFEEFHER) upper handrail 1
5 70230090000 IIRERE 0 Rope Guide 1
6 60130020000 =RIIZ2R M6/8.84% Cap nut 1
7 70050120000 hi 4% & E e Brake Cable Assy plate 1
8 60060590000 NAREZHIEE M6X30 Bolt 2
9 60150080000 EVE e B Hi4E 8 M6/8.84% Self-locking nut 2
10 20030030130 IRFHER Plastic stopper 1
11 70810050000 1SN B4 B-04 brake cable 1
12 70780080000 BEEHIZ P-03 selfpropelled cable 1
13 20580020000 XEREIEF quick fix knob 2
14 60250080000 SEMEEMEE 06x20 Pin 2
15 70220020000 IRFHIIT Quick Fix Handle 2
16 20030020000 IRFHiR lock for fast fix handle 2
17 60190140000 ERE ¢8.4XC16X1.6 flat washer 4
18 20720010000 HZIEFE lock nut 2
19 60140080000 IBY7SFIEE M8 Hexagon nut 4
20 70520210130 GEIFH&F lower handrail 1
21 20240010000 E&LE fastener 1
22 60060420000 T SIBLCSAHIREMBX16 Hexagon head bolts 2




23 60040090000 RF[E K75 221 M8X30/8.84% Half round head square neck bolts
24 60150020000 1B FE 1w B itB 3 M8/8.84 Hex lock nut
25 20040050000 =EriB triangle knob
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RIEEIRS: 353920-2 H .
FRRS S461VHY-T BEFRES . (HIHEBRE)
AHBTE - RV B A H g F:

Fs =S TR KB FR nE
Part No Material Code Description in Chinese Description In English qty
1 70740651000 54611”"UHFE%§T\B,$E'JH@ AR deck welding assy. 1
2 60370020000 OBl ¢11.2X¢2.65 "O" ring 1
3 20460010000 HKE inlet 1
4 60160010000 KEELKIESF M12X1.25 Pipe connector nut 1
5 20590020000 hiskig sk cable stopper 1
6 70070290000 EX5 left handle bracket 1
7 70070300000 ax 3 left handle bracket 1
8 60060930000 T DIRNGAIEE M8X14 Hexagon head bolts 4
9 60150020000 B e B BilE T M8 Hex lock nut 6
10 70250110000 ESEAIR (BNSE ) height adjustment board 1
11 60040020000 KEJ‘EI\%SE?E%%Z(&HE Half round head square neck bolts 2
12 70290050000 BRER-G rear drive right bracket 1
13 70290070000 BIRER-E rear drive left bracket 1
14 60170400000 —i-?*E/—\%%EIzg%’ﬂ M6X10/8.8 Hex tapping screws 6
15 60410080000 hitthi Es Pull Spring for Pull Rod 1
16 70180270000 BRIMIRZS RS RIAT Height Adjustment Pull Rod 1
17 60300030000 RESFA O 1.5X25 R type pin 2
18 60060660000 NEVEZHEE M6X12 Bolt 2
19 60150080000 B FE 7w B HitE 3 M6/8.84 Self-locking nut 2
20 20160120000 EEE (FONIRES) mulching plug 1




T475 2 NHL(ECHBIBENIEF ) MK

21 19960120000 | EE . F%E S3t petrol engine 1
22 70060060000 MHESz 52 Bracket plate for defelctor 1
23 20120080000 MBS mulching board 1
24 20110100000 MHIEENR side discharge cover 1
25 70030060000 MIHETE =4 Mulch Shaft 1
26 60390070000 M E mulch board spring 1
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RIEEIRS: 353920-3 H 8.
FRRS S461VHY-T BEFPRS . (HINHPEERE )
HEBM - BOOR S AR A & *:

Fs s FHaM RN B nE

Part No Material Code Description in Chinese Description In English qty
1 70840170000 EOMAR SRR S5k front drive assy. 1
2 20880100000 BE7R~THFEAY wheel assy. 2
3 60010110000 A SR wheel punch bearing 4
4 60150090000 SERBE=HHIRIES M8 Self-locking nut 2
5 20620030000 BRI7THE~TREINE outer cover of hub 2
6 20610080000 TR HRHRAS inner cover of hub 2
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RIEEIRS: 353920-4 H #:
FFmi S461VHY-T EFPAS . (HIHESBRE )
4 BEREESRAH E

Fs mHs TR R B M=
Part No Material Code Description in Chinese Description In English qty

1 70850541000 BN =i B IRIEE AR rear drive assy. 1

20270010000 THSIEFIK height adjustment ball 1
2 70860260000 S461VHEEREA (EE) selfpropelled assy. 1
3 70600110000 MREBEHE bush 2
4 60020010000 R & 6001RS bearing 2

NEANNE Ty &

5 60200090000 10_?;;1‘;@%51 Gasket 2
6 20610030000 10RTHFHAE inner cover of hub 2
7 60240060000 A MEE 012 spring washer 6
8 21070040000 micsR selfpropelled ratchet washer 4
9 60410430000 BEhE selfpropelled spring 1
10 70300150000 R4 Ratchet Wheel L 1
11 70300160000 s Ratchet Wheel R 1
12 60290060000 R bratchet pin 6
13 20880080000 BEI10RST R FERK wheel assy. 2
14 60010110000 TR AR wheel punch bearing 4
15 60150090000 2EREZEBIRIET M8 Self-locking nut 2
16 20620060000 BEU1ORT I E outer cover of hub 2
17 60320210000 E& Li=660 v belt 1
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RIEEIRS: 353920-5 H #:
FRRS S461VHY-T BEFRES . (HIHEBRE)
AHBTE - EEARRESHG g F:

Fs MHs FHB B wE

Part No Material Code Description in Chinese Description In English qty
1 70010070000 60LF BB ERIRIE fabric metal frame 1
2 20080060000 S50LeBRER LS top of grass box 1
3 21010010000 50L& B EFEMIR filter plate 1
4 20050080000 60LERE fabric grass bag 1
5 20380060000 BEE rear discharge cover 1
6 70030050000 EEEH Shaft for rear discharge cover 1
7 60380240000 FEEHE cover spring 1
8 60220010000 NEBIEEE ¢ 6 lock washer 2
9 20750070000 BREEMHLE rear discharge cover dust proof board 1
10 60300030000 REAOMHE 1.5X25 R type pin 2
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RIFEIRE: 353920-6 H #8:
FRES S461VHY-T BEFAS . (RIAHEE)
G2 - TIE TIBE4R & & FE:
Fs = TR RN A e
Part No Material Code Description in Chinese Description In English qty
1 70140400000 MmARaETIEEG Blade Adapter Assy 1
2 70130350000 18" TIHA Double-edge blade 1
3 60200240000 JIE R blade washer 1
4 60100030000 J1F 2% 20Cr/50mm Inch hex flange bolts 1
5 70150240000 HEIPSEHRE Chassis bushing 2
6 60060180000 NAE = HEE-M8X30 Hex flange bolts 2
7 60060390000 NAEZEIEE-M8X25 Hex flange bolts 1
8 20660130000 EHiPE belt cover 1
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